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Summary

The consolidated drained shear teat was carried out on crushed Ryukyu limestone in order
to clarify the relationship between particle breakage and shear strain. Shear test was carried
out at confining pressures of range from 49kPa to 294kPa. The gravel used was reconstructed
from - 2mm particle size to 9.5mm. In order to examine the effect of shear strain on particle
breakage, the grain size distribution of the sample was examined at stage of various axial
strain. The amount of particle breakage was evaluated at the percentage passing of 2mm parti-
cle size. T.he particle breakage was remarkably occurred in range of axial strain from 3% to
10%, regardless of the confining pressure. The surface area of specimen increases with the
increase in axial strain. The dissipation energy consumed for friction and particle breakage
increases with the increase in the axial strain. It is shown that the increase in the surface

area with particle breakage is related to the dissipation energy for crushed Ryukyu limestone.
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Table 1 Physical properties
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